Dual Plane-R-Boom

ASSEMBLY DETAILS
DUAL PLANE-R-BOOM
2000110

TOP END OF BOOM
HAS GUIDE HOLE

INSERTS

ITEM PART# _|DESCRIPTION
1 0387001 | SPOOL CENTER MINI TROLL
2 1815393 | LINE DACRON 50LB YELLOW [2x 300FT]
3 9100070 | CON LEADER SLEEVE [2 EA]
7 0240591 |HDW HANDLE CRANK SERRATED [2 EA]
5 9100690 | HDW RING PUSH CLAMP PAD [2 EA]
6 0200135 |ASY SWIVEL HEAD [2 EA]
7 0210364 |HDW .485 FIBERGLASS ROLL ECONO [2 EA]
3 2227820 | TELESCOPIC BOOM END
9 2216407 | ECONOBOOM END
10 2290823 |ASY ECONOBOOM TUBE BLACK
1 3395704 | DECAL-CANNON GOLD
7 2372100 | HDW SCR #8-18X5/8 THD SS [2 EA]
13 9370010 | HDW SCR #4X1/2 PAN HD PHIL [2 EA]
14 2091700 |LOCKWASHER-PROP (LARGE) SS [2 EA]
15 9040383 |HDW BOLT 3/8-24X3 1/2 HEX SS [2 EA]
16 0367005 | HDW CLUTCH PLATE ECONOBOOM [2 EA]
17 1264670 |ASY CLUTCH PAD SMHOLE [2 FA]
18 0367002 |ASY PLATE CLUTCH MINI TROLL [2 EA]
9 9010512 |HDW BEARING NY LINER 611F [2 EA]
20 9010280 | HDW BEARNG, THRUST [2 EA
21 9010310 _|HDW WASHER, THRUST [2 EA
22 9400040 | HDW SPRING CRANK [2 EA]
23 2400620 |ASY KNOB MULTIOUNT [2 EA]
24 0807333 | ASY BASE PEDESTAL ECONOBOOM
25 0249610 | HDW KNOB THUMB ECONO BASE LOCK
26 2303426 | SCREW-1/4-20X7/8 HHC SIS A277 [2 EA]
27 9100620 | HDW SNAP SWIVEL 4/0-37 MARLIN
28 9280725 |*HDW SCR 1/4-20X2 1/2 TRUSS HD [4 EA]
29 9950357 |"LOCKWASHER-SPLIT 1/4 SS [4 EA]
30 2371712 |"WASHER-FLAT 9/32X5/8X1/16 [4 EA]
31 2263102 |*"NUT-HEX 1/4-20 SS 300SRS [4 EA]

*- USED BUT NOT SHOWN






